DASHBOARD FOR MOTO GUZZI V7 CLASSIC 2008

Dashboard for MOTO GUZZI V7 Classic 2008
 
(1)  887195
DASHBOARD COMPLETE MPH
DASHBOARD
Part information
(1)  887194
DASHBOARD COMPLETE KM/H
DASHBOARD
Part information
 
(2)  GU98370609
HEX SOCKET SCREW M6X10
 
(3)  GU95005306
WASHER 6,4X13X1,5
 
(4)  GU93222023
SILENT-BLOCK
 
(5)  GU95021206
WASHER
 
(6)  AP8150026
NUT
 
(7)  AP8121032
BUSH
 
(8)  GU32782510
IGNITION LOCK WITH KEY
 
(9)  319165
SCREW
SCREW
 
(10)  AP8150349
SPECIAL SCREW M8X15
 
(11)  883569
(11)  GU32766810
 
(12)  GU23922210
PIN
Part number Description
# 1
883339
DASHBOARD COMPLETE MPH
DASHBOARD
Contact
# 1
978932
DASHBOARD COMPLETE KM/H
DASHBOARD
Contact
# 2
GU98370609
HEX SOCKET SCREW M6X10
# 3
GU95005306
WASHER 6, 4X13X1, 5
# 4
GU93222023
SILENT-BLOCK
# 5
GU95021206
WASHER
# 6
GU92606206
AP8150026
NUT
# 7
AP8121032
BUSH
# 8
GU32782510
IGNITION LOCK WITH KEY
# 9
GU98682416
319165
SCREW
SCREW
# 10
AP8150349
SPECIAL SCREW M8X15
# 11
883569
COVER
# 11
GU32766810
COVER
# 12
GU23922210
PIN
Here are all the parts relating to the Dashboard of your V7 2008. These are all genuine parts to assure you the best possible repair which will last.
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...